6339538 ALIGNMENT GAUGE

PARTS LIST

64



PARTS LIST 6339538 ALIGNMENT GAUGE
DIAGRAM NO. ...... PART NUMBER.........cooeunnnene DESCRIPTION
 RSRRORSY .J U L 5 - (] TS—— 4-40 x 1/4 SOCKET HEAD CAP SCREW
2 B190302......cccvevueenn. 10-24 x 3/16 ROUND HEAD MACHINE SCREW
T T B190611..................... 10-24 x 3/8 SOCKET HEAD SOCKET CAP SCREW
Ao nsivsvsavanians B190613:.amumanin 10-24 x 3/8 BUTTON HEAD SOCKET CAP SCREW
Slssesssssieisisinns B190813:.unsnvinizins 10-24 x 1/2 BUTTON HEAD SOCKET CAP SCREW
< ——— CLA0BZ0 wossssmassvssonny 10-24 x 3/16 SOCKET HEAD SET SCREW CUP POINT
T J257000 .....coovvveieeennns 1/4-20 LOCKNUT JAM
Buammmanmas K190101........cccuvveeenn. FLAT WASHER .2251ID x .75 OD
I & [ & 114 — #10 LOCKWASHER SPLIT
ey D CAM LOCK HANDLE
B TN CELD ]S . CO——— .25 DIA x 9" LG SHAFT
120, 3706175......cevvernee. LANYARD 8"
13ewmunann: 3706176......cccccveenneen. SLEAVE BEARING 1/4 ID
14.ciciiiininns e B T CONSTANT FORCE SPRING
4 £ 3706180..................... LINEAR BEARING 10M
16..cciiiiiiin, =7 (0] 10 | [ —— LINEAR SENSOR MACHINED
17 3706210.......cccvvennee. GAUGE CORD ASSEMBLY
I8vmmenynns 3706225......coeeeennee. OILITE BEARING .38 ID x .50 OD
19 mmmisiinsminny 107998 siseszvssomniuns LINEAR SENSOR MAGNET
L0 [N 37081755 rmmemissnizns COMPRESSION SPRING .36 OD
2L BT0D326...conmmssmamsanvsnss 1" DIA BALL KNOB 1/4-20 THREAD
R 6339142.........cceenee. GAUGE TOP CAP
T, 6339143 ciiiiiiiinimnenens GAUGE BOTTOM CAP
2Qicsvssmn 6339148...nummmpnnes HEIGHT STOP BLOCK
.1 TAR— < L2 . —— SPRING PLATE
26 6339154......ccccceen. GAUGE LATCH
Zlvcemnasonsinia 6339155.....ceieee, PIN LOCK PLATE
28unnmanann 0339180 mnnnnnni BEARING BLOCK
29 6339199 cocuummissrininss GAUGE BASE PLATE
] 1 ISRR—— 630200 s sssswsssvvmnn BEARING SUPPORT BLOCK
3l 6339539.....ccivieeen. GAUGE HOUSING WELDMENT
32 o 3706238........cccevennn. STUD 1/4-20 x 3.00 LONG
33 6339025 i DECAL SHEET

65



